Control Equipment for Industrial Sewing Machine

EC-10A

29173705
No.1091-01

PARTS LIST

1. PSC BOX COMPONENTS




e A B S

Lty B L i | o e et e et

e L L LT . B B

s

e L . .3 S

R LA S TR L B L L LT

e

e T e ey ey

ER-013705] -0H)

BLE1STOR 21 oHE &

BEF. M) _WNE __ FPARTNO. ... ] DESCRIFETION ... oLy
1 201 HEG0L- 115 AR MADN FCE & ASH_ 1
] 0% HEGDL-415- 043 MALDS FTER B ASH. |
-] EEGOR -413-000 IC COPATEZ]2) 11k
4 BL-a5800- 00 IC [UPCTARDSAHT b lE;
2] WL-D13E0 - I (MELRETEFF} [
- N LT
T [EL-DE3XCN-00 IC (MPC3EIE 1 Ei.]
A JEL-00 ] 31 (84100 10 (EPCasaGE ) u
i BT - D 084 - i TRAMS LETER (35h1 Tas) i
10 skl BT - 004550 - 00 S FET (350307 ) I%I':_
. - ] I
1z HT - 200 -] WIS FET (2EEL3DE ) (1]
13 [ET -0Hed 4 4240 - (H} TRAKS | STER §2303735) (N F]
14 HT - (H 35040 -} TRAKSIETER {RA 1502} L5
15 HT -{H] 223040 -} TEARS ] STOER lI'HIlEIi-E Ly
[ - - ] (4 K]
17 Bl - 40 B63 D] 3 D100E BERIGRE (REVIS0E) k]
13 B3~ 20E2 200~ 80 DIHEE (SCOES-2) 71
13 #00 Wi-26TAd14-0F WIGOE (RO5E) (4] ]
i g =031 HG- 36 TAD |4 -0F NIS3E IZII]'EEE qal
- - - LEL]
22 HG-[45 BRI D WIS3E <FBRA00| L8]
F4] G- 26 T O ZEMCE DIORE (50196 ) 110
24 BG- DA TA el - Do LISHT EMITTIKE DIOLE , RED 13
25 BC-DET3038-20 CAFACITIR SI00MF (KKl
T Lk R Lid
2T BC- [MORBAY- 20 CAPACITOR 330H0F (2]
20 HO-NETTIAA-50 CAPACETON O, 31MF 2
28 BE-DXIEDLE-50 CAPACLTIR O, 1EF 143
A0 HC-0F65 | 10-20 CAPACITOR 1400FF LR N
- - (¥ ]
= EC-0%79130-00 CAPACITOR 3OPF L2l
£k EC-DEIAOLO-TO CAPACITOR 0,016 L1}
Aa ER-0EIA2E-04 KESIATOR 2 OHN W 1k
5 FER- 02T - 3 kial b 11}
- [] |=r
n ER-02sL0aT-20 RESISTOR 4,78 UEM ¥ (R
A ER-03430L0- L FESISTSR L0 OHE Ly
19 FR-eM I0ER- L0 RESISTOR 560 OHE Ly
] FR-A3EN0-30 REZIATOR LK €HE LN
- - L} |:3|
12 FR-334 2033 20 RES15T08R 228 (@Y 10
a 200 FR-534 2047 - 21 HESI5TOR 4, TE [ 13k
LB | 20z MR- UHT- 3} RESISTOR 4. TE (0 Y
13 - - HES1STOR &, 1R (6 u:{_
- T
47 HA- 8084 3055 - 110 RESLSTOR 350 OHE L&)
i H3-0042975- 19 REZISTOR T50 dHM L)
o 1 2a43asa- 29 REZISTOR &, 6K 0B B
5 H- (142063 - 35 RESLETOR &, 4K OHN _EH_
g ang HE -0 34 3047 = 50 RESLETOR 47K SHW [Tl
5% HE-D34 381 5- 41 REELETOE 150K OHE CL
LT HE-D345 100 - 14 RESISTOR | _(HIE DEM (]
55 HE-D343113-DD BESLETOE LAY DHN (1]
- D LAl
57 HE-0O243243-00 REENIETOR 2413 DHM (L]
&E HE-D243374-00 BEEIETOE 374 (4N LE 1]
1 HE-D43437-00 BEEIETOK 487 OAM
al HE-DEA3E76- DD KELISTOR 975 [9H
4 HR-0513750- L0 FESIETOR 7.50K O
A% AR-0343337-20 FEZ1ETOR 23 TK (15
A4 ER-0343%0R-20 FEZ13TOR 31_ 6K (H
"g' -(543540- 30 FEZ15TOR 549 0L (HE
¥ BRI 10 FES1ATOR 2,556 i
L
&
7
-1
9
EE!
14
kL
™
17

PR OEITIN0-4 ABJUSTRRLE RES]5TOR

B -0D03TE0- 00 ZSR 15T

- - e

- 0385000 I TCH

FUEAE - 252 i LLAFR

WA 00125010 UEF ST TCH 4

Ry-0n 1432000 3 HEF SWITCE AP

IT. -

BAG03- | -0 fi-POLE CIMSECTON
T fl HC-0A4600- 10 fEAnER 3P (REITE)
T3 HE - 434 0Ha} 2B HEADER IP (YELLZA
=3

Bl HE-BO3EIDS- T3
B3 HE - 16 S0 TR
B4 HE-#0GRE0E - 02
BE HE- D34 B000 &0
BE . .

a7 SL-40d 240 - BF
aE WEGDL -4 30-0D0
ag RES0T- 4 35-0AD
ah =0E BESDA -4 35-0AD

KITE

JUKI CORPORATION

HE- &34 B A3 HEADER AF i;%[TEil

i i i e s e, i i i, i i i o, e, Y e e
PRSP (S e —_—— .
L b B

T-PULE ITRALCHT FLEU
T FOLE {IIRBELTUR

10-FOLE STRATGHT Flns
L4-FOLE COWKECTOR

e ot et d ]
e g o e ]

SCEEP WX L=lD

BADIATOE FLATE

CLLUTCH BRAKL UCORE L5M .,
BADIATOR RESISTOR %M. {FL}

£01....FOR STASDERD 'ART
S0, . FOR FEBAL MEESSTE LIFTER

- 4 -

[P FE———

—r——
et

% - 08 Printed in Japan (1)



REF.NO_ NOTE___ PARTNO. . ___] DESCRIPTION _________ Qty _
1 M3002-430-000 BOX SUSPEND METAL FITTINGS 2
2 SL-4041201-CF  SCREW M4 L=12 4
3 M8503-430-0A0 BOX COVER ASM. 1
4 M8002-430-000  STOPPER (3)
5 SL-4042091-SC  SCREW M4X0.7 L=20 (3)
6 M3001-430-000 PSC BOX 1
7 M3301-430-000 RUBBER BUSHING 1
8 #04 SL-4041081-SF  SCREW M4 L=10 5
9 #05 SL-4041081-SF  SCREW M4 L=10 6

10 M8506-430-0A0  RADIATOR RESISTOR ASH. 1

11 SL-4041081-SF  SCREW M4 L=10 1

12 SL-4031081-SF  SCREW M3 L=10 2

13 #01 M8502-430-AA0  TRANSFORMER ASM., A 1

14 #02 M8502-430-BA0  TRANSFORMER ASM., B 1

15 #03 M8502-435-CA0  TRANSFORMER ASM., C 1

16 SL-4041081-SF  SCREW M4 L=10 1

17 SL-4041081-SF  SCREW M4 L=10 4

18 #04 M8505-435-AA0  PEDAL SENSOR UNIT A ASM, 1
19 #05 M8505-435-BA0  PEDAL SENSOR UNIT B ASM. 1

20 M8507-430-0A0 SENSOR VR PLATE ASM. (1)

21 M8508-430-0A0  SENSOR VR ASM. (1)

22 M3210-430-000  SENSOR PLATE (n

23 EA~9500B01-00  CABLE BAND (n

24 M3205-301-000  PEDAL LEVER (n

25 M2003-110-000  PEDAL LINK (1)

26 M2004-110-000 VOLUME LINK (1)

27 M4012-351-000  ADJUST SCREW (1)

28 M2010-110-000  ADJUST NUT ()

29 M4008-351-000-A SPRING SHAFT A (1)

30 M4011-351-000 SPRING B (1)

31 #05 M4012-351-000  ADJUST SCREW (N

32 #05 M2010-110-000  ADJUST NUT (n

33 #05 M4009-351-000-A SPRING SHAFT B ()

34 #05 M4011-351-000 SPRING B (N

35 M3202-430-000  SPRING (1)

36 SM-8040802-TP  SCREW M4X8 (2)

37 SL-4030681-SF  SCREW M3 L=6 (2)

38 SM-4030801-SF  SCREW M3X0.5 L=8 (N

39 SL-4041081-SF  SCREW M4 L=10 (D

40 M3201-435-000  PEDAL SENSOR BASE (1)

NOTE

#01....FOR 220~240V
#02....FOR 100,200V
#03....FOR 110,220V
#04....FOR STANDARD PART

#05. .. .FOR PEDAL PRESSER LIFTER




2. MAIN CIRCUIT BORD COMPONENTS

0
O
H

—
nJUIGKA EC~10A MAI N P
J




